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361& E. Coronado St. '
Ananeim, CA 92806 Date: 8 ¥ay, 1972

Tested by Operator Wo, 2 & 1

Date Tested: 5/5.6/72 .
Material Tested: Spreyon 71t .
Batch No./Date:
24 EQUR EYDROGEN IFTUSION (BE) TEZST  RESULT ‘Weignz Caange
' Concentrate: <0.Vv 0.3 mgm

‘ fu1l Range - Dilutien 1:

Test Limiss:e

o Maximym allowable HE = 1
for 207C exposure of Caduiun plated EDP-3 Hydrcgen Detection Proba at
each concentTztion level, )
Maximum weight loss: 10 mg.

:PRODUCTS PASSING THIS TEST MEEXT OR EXCEED HYDROGEN EMERITILEMENT AND
“cIGHT LOSS REQUIREDMENTS OF BOEING Document D6-17487 Rev, D 12/71 and
DOUGLAS CSD—-1, December 1971 Revisiom.
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TETS FRODGCCT MESTS LAWAENCE ELECTRCNICS CO RYDRCGEN EFTUSICN T=ST

‘ RTQAUIREENTS AND IS CZUTIFIED POk SIX IONTES FrON THIS DATE
The cbove ‘testing is protected by the following U.S. Patenzs: 3,241,056;
. 3,257,841; 3,258,683; 3,357,903; and 3,408,129. Others cre coplied for

in the U.S. and abrocd,

R2510799



